
F:\Data\Shared Data\Agendas\Municipal Authority Agendas\2023 MA Agendas\08-14-23\8-14-2023 Agenda.doc 
 

 
EAST GOSHEN MUNICIPAL AUTHORITY 

August 14, 2023 
7:00 

 
 

1. CALL TO ORDER/PLEDGE OF ALLEGIANCE/MOMENT OF SILENCE 
a. Ask if anyone will be taping the meeting 

         
2. CHAIRMAN’S REPORT/OTHER MEMBERS’ REPORTS 

 
3. SEWER REPORTS 

a. Director of Public Work’s Report 
b. Pennoni Engineer’s Report 
c. Big Fish Environmental Report 

 
4. APPROVAL OF MINUTES 

a. July 10, 2023 
b. July 27, 2023 Special Meeting 

            
5.  APPROVAL OF INVOICES   
• Pennoni    #1181046   $2900.00  
• Pennoni    #1181152   $5,626.50 
• Gawthrop Greenwood  #275334   $348.50 
• Gawthrop Greenwood  #27923   $1,791.50 
[...]
336

1511

338

1308

1330

1631

1525

1536

1525

1446

1415

1341

1443

1322

1412

1726

1437

1500

1609

28

1347

1508

1436

1410

1507

1523

1502

1514

1609

1431

1711

1368

1524

1506

1722

1522

1527

1504

1523

1704

1511

1503

1523

1662

1421

1529

1611

1441

1607

1339

1326

1521

1376

1530

1442

1526

1408

1451

33

705

1705

1515

1365

1606

1404

1337

1529

1338

1339

26

1403

1352

1516

1521

1513

1505

1615

1324

1402

1508

1434

1429

17

1543

1411 1429

1341

1537

1337

1342

1524

1611

1350

1517

1437

510

1440

1504

1433
1435

1519

1414

1531

1508

1416

1529
1321

1336

1419

1532

1403

1608

1340

1502

1406

1327

1591

1534

1505

1417

1444

1532

1664

1525

1344

1610

1533

1612

1432

1359

1439

1328

1528

1643

1339

1426

1531

1418

1525

1363

1713

1332

1404

1420

1331

1532

1334

1330

1528

1419

1422
1424 1428

1720

1334

1507

1409

1348

1357

1534

1430

1438

13551351
1515

1517

1426

1353

1522

1530

1666

1340

1364

1721

1538

1527

1366

1329

1362

1519

1432

13581356

1434

1535

1518

1717

1354

1331

1361

1520
1527

1421

1327

1430

1439

1677

1679

1611

1431

1716

1335

1505

1536

1526

1415

1533

1703

1512

1360 1370

1436

1504

1423

1407

1594

1336

23

1425

1707

38

1715

1334

1441

1639

1512

1516

1436

1312

704

1422
1426

1615

1340

1660

1336

1305

1513

1512

1338

1338

1408

1541
1345

1509

1508

1343

1432 1438

1507

1341

30

1339

1340

1333

1427

1331

1434

732

1335

1540

1708

1404

1311 1313
1307

1300

1309

21

1498

34

705

17

1714

425

1637

1510

1420

1440

1503

508

1617

1432

1408

1712

1648

1417

1440

941

1429

1442

0

56

5
0

28

7

0

0

1409

0

918

1402

634

201

241

407

311

509

231

511

202

622

1605

235

916

0

601

634

663

914

610

625

450

621

919

405
215

614

610

402

211

636

906

901

655

200

630

918

644

436

210

222

218

434

612

429

603

908

433

201

212

646

231

214

643

0

307

468

651

1422

18

25

1418

0

1313

8

36

14

1414

0

1621

0

0

1518

1645

1520

18

1516

1526

1702

0

1501

1539

1320

0

1506
1512

1522

1508

1534

1615

1541

1526

1520

1408

1325

1675

1322

1608

1673

1406

1424

1641

1500

1719

1510

1349

1436

1513

1725

1438

1531

1340

1530

1331

1723

1369

1522

1429

1668

1401

1510

1322

1718

1520

0

1314

1518

1445

3

1706

1416

1614

1306

1524

1670

1315

28
17

0

1310

1415

1410

1430

1317

0

28

0

1623

1431

0 1505

1404
0

1596

0

1710

19

15

32

0

26

10

0

34

430

1605

1416

1403

31

1414

1329

405

0

1327
13251323

0

13211319

1603

1317
1315

707

1601

1618

1635

1614

0

1617

1418

704

1422

1542

1418

1419

0

7

1420

9
8

1444

1

6

2
4
5

3

11
10

1405

161

301
161

161
501
161

161

161 505

59

25
18

21

60

48
52

13

81
71

49

57

6577

31
17

32

56

38

5366

43

22

72
76

78

64

50

41

62

29

68
55

15

20

6163

16

42

73
58

51

23
14

70

33

80

19

47

74
75

79

1619

1613

921

204

161

161

161

412

205
211

9301514

215

901903

703
702

801705
803

103
604
605

602
105

1101
1102
1106
1106

1001
1002

1004
1005

1446

1658

1616

206

1618

QUAD 1 QUAD 2

QUAD 3 QUAD 4

QUAD MAP 3
SANITARY SEWER

Chester Creek Manholes
Ridley Creek Manholes
Manholes Not GPS Located

6 inch
8 Inch
10 inch
15 inch
18 Inch
24 inch
Forcemain

DATE :
SCALE:
FILE:
NOTES:
Parcel and Road data provided by 
Chester County GIS. Sewer Manholes 
GPS located by East Goshen 
Public Works. All data Projected in:

NAD_1983_StatePlane
Pennsylvania_South_FIPS_3702_Feet

1 inch = 400 feet
11/25/2013

Quad1SewerBasemap.mxd

CREATED BY: Matthew Convery
Convery64@gmail.com 484-252-9500

EAST GOSHEN TOWNSHIP0 400 800200 Feet

1 inch = 400 feet

3) "Asphalt" pipe
blockage at 60' from
C029

1) Runner (+/- 5,000
gpd) in metering
manhole C033

2) Light gusher (+/- 1,000
gpd) at pipe-manhole
connection joint at C031
(accessible in manhole)

4) Heavy runner/car
wash at 20' from C027at
lateral joint at 12:00
position (+/- 10,000 gpd)

5) Gusher at 120' from
C027  entire perimeter of
joint with heavy
infiltration at 3:00 to 7:00
positions (>10,000 gpd)



 

 

RCSTP Monthly Operations Report 

August 2023 

Executive Summary 
 
The Ridley Creek sewage treatment plant outfall 001 has met all effluent limitations regarding 
water quality for July 2023. All supplemental reports were submitted for June 2023 with the eDMR 
Discharge to the Applebrook irrigation lagoon continuing throughout June. Chemical usage 
utilized for total alkalinity remained consistent with previous months. Aluminum sulfate solution 
volumes remained consistent at a daily average of 71.6 to achieve phosphorus removal. No 
significant mechanical or operational issues were observed during the sludge dewatering 
equipment or SBR treatment process. Sludge dewatering experienced some mechanical issues 
impacting production. There were no odor complaints during the month.      
 

Table 1 

 
 
 

Treatment Process Operation  

Table 1 illustrates the final effluent composite sample data reported for outfall 001 for July 2023. 
The monthly average total phosphorus was reported as 0.17 mg/L compared to the permit 
limitation of 0.50 mg/L. The TSS samples were consistently in single digits. The results remain 
below the weekly maximum of 15 mg/L. The average TSS is reported as 5.7 mg/L compared to 
the discharge limitation of 10 mg/L.  The July 5th TSS sample result is pending further review.   

The final effluent test results demonstrate that the biological treatment performed well during July. 
The sequencing batch reactors (SBRs) numbered 2, 3, and 4 were in service. Process monitoring 
of each SBR included ammonia as N, nitrite as N, Nitrate as N, COD, SSV, MLSS, and total 
phosphorus. Daily analysis of the final effluent flow equalization grabs samples for total 
phosphorus is ongoing. Sample collection and analysis of the influent wastewater collected at the 
influent pump station wet well is ongoing.   

Flow
MGD 

Average mg/L
lbs/ 

month mg/L
lbs/ 

month mg/L
lbs/ 

month mg/L
lbs/ 

month mg/L
lbs/ 

month
Geo 

Mean
Geo 

Mean
0.75 10 62 Report Report 10 62 2.5 44 0.5 3 200 1,000

Inst. Max 20 94 15 94 5 1
          Sample Date

July 5, 2023 0.218 2.0 3.6 10.90 19.8 0.0 0.20 0.36 0.18 0.33 58 1.7634
July 11, 2023 0.293 2.0 4.9 9.41 23.0 4.0 9.8 0.10 0.24 0.16 0.39 12 1.0792
July 18, 2023 0.266 2.0 4.4 0.83 1.8 7.6 16.9 0.10 0.22 0.16 0.35 1 0.0000
July 25, 2023 0.347 2.0 5.8 6.96 20.1 5.6 16.2 0.10 0.29 0.16 0.46 7 0.8451

Average 0.281 2.0 4.7 7.03 16.2 5.7 10.7 0.13 0.28 0.17 0.38 20 0.9219
Minimum 0.218 2.0 3.6 0.83 1.8 4.0 0.0 0.10 0.22 0.16 0.33 1 0.0000
Maximum 0.347 2.0 5.8 10.90 23.0 7.6 16.9 0.20 0.36 0.18 0.46 58 1.7634

TSS NH4-N Total Phosphorus

July 2023- Final Effluent - Outfall 001

NPDES Permit 
Discharge 

Limitations

CBOD5 Total Nitrogen Fecal Coliform



 
 

Page 2 of 4 
 

Discharge to the Applebrook irrigation lagoon, outfall 002 continued through July. 

Table 2 illustrates the final effluent composite sample data reported for outfall 002 for July 2023. 

Table 2 

 

 

The influent wastewater pollutant concentrations and loading entering the wastewater treatment 
facility generally remained within the design concentration and organic loading values. The TSS 
and CBOD5 monthly average weekly concentrations were generally observed to be within the 
design parameters for the treatment process. 

Table 3 presents the pollutant data for the influent wastewater collected at the doghouse manhole 
during July 2023. 

Table 3 

 
 

 

Flow

MGD 
Average mg/L

lbs/ 
month mg/L

lbs/ 
month mg/L

lbs/ 
month mg/L

lbs/ 
month mg/L

lbs/ 
month

Geo 
Mean

Geo 
Mean

0.135 25 Report Report 30 7.0 44 0.5 3 200 1,000
40 45

July 5, 2023 0.1077 2.0 1.8 10.90 9.79 0.00 0.00 0.20 0.36 0.18 0.33 58 1.7634
July 11, 2023 0.0000 2.0 0.0 9.41 0.00 4.00 0.00 0.10 0.24 0.16 0.39 12 1.0792
July 18, 2023 0.0425 2.0 0.7 0.83 0.29 7.60 2.69 0.10 0.22 0.16 0.35 1 0.0000
July 25, 2023 0.0475 2.0 0.8 7.0 2.8 5.60 2.22 0.10 0.29 0.16 0.46 7 0.8451

Average 0.0494 2.0 0.82 7.03 3.21 4.30 1.23 0.13 0.28 0.17 0.38 20 0.9219
Minimum 0.0000 2.0 0.00 0.83 0.00 0.00 0.00 0.10 0.22 0.16 0.33 1 0.0000
Maximum 0.1077 2.0 1.80 10.9 9.8 7.60 2.69 0.20 0.36 0.18 0.46 58 1.7634

TSS NH4-N Fecal Coliform

Julyl 2022 - Applebrook - Out Fall 002

NPDES Permit 
Discharge 

Limitations

CBOD5 Total Nitrogen Phosphorus,Total

Flow
mg/L lbs/day mg/L lbs/day mg/L lbs/day mg/L lbs/day mg/L lbs/day mg/L lbs/day

335 2,098 NA NA 320 2,001 32 200 48 301 9.1 57

July 5, 2023 0.356 302 896 204 606 320 950 29.3 87 56.4 167 4.8 14.4
July 11, 2023 0.342 242 690 226 645 312 890 29.5 84 67.4 192 6.43 18.3
July 18, 2023 0.385 329 1,057 309 993 404 1,299 37.9 122 69.9 225 6.01 19.3
July 25, 2023 0.474 124 490 222 878 132 522 53.3 211 73.2 289 7.42 29.3

Average 0.389 249 784 240 780 292 915 5 126 66.7 218 6.18 20.3
Minimum 0.342 124 490 204.0 606 132 522 29 84 56.4 167 4.84 14.4
Maximum 0.474 329 1,057 309 993 404 1,299 53 211 73.2 289 7.42 29.3

          Sample Date

TKN, mg/L
Phosphorus,Total

, mg/L

MGD 
Average

 July 2023 - Influent Wastewaster

Design Basis
BOD5 CBOD5 TSS NH4-N 



 
 

Page 3 of 4 
 

The foam on the SBR surface remained consistent during July, with approximately 5% to 15% 
coverage of the surface area. The foam thickness is approximately 2 inches and is light to medium 
brown. These conditions may contribute to a decrease in clarity within the final effluent post-flow 
equalization basins; however, the clarity is improved after passing through the disc filters. The 
operation strategy is to lower the MLSS to maintain a F:M ratio 0.06 while ensuring the ammonia 
effluent discharge concentration remains within the 2.5 mg/L seasonal limits.  

PA DEP 

No activity 

Pennoni Associates 

Correspondence, emails, and review of plans and documents for the UV system. 

 

Significant Rainfall  

During May, there were six (6) days when rainfall occurred with rainfall exceeding 0.5 inches in 
24 hours. 

July 8th   0.80 inches 

July 10th   0.84 inches 

July 16th   1.03 inches 

July 21st   0.67 inches 

July 26th   1.24 inches 

July 29th   0.94 inches 

The total rainfall for the month of July was a total 7.40 inches.   

 

Chemical Data 

July 2023 

Chemical Daily Average Total Monthly 

Soda Ash, pounds 300 9,300 

Aluminum Sulfate solution, gal 71.6 2,221 

Sludge Dewatering, gal* 21,270 350,150 

     *22 days of sludge dewatering 

 

 
 

 

 



 
 

Page 4 of 4 
 

Flow Data 

July 2023 

Flow Meter Location Total Volume for 
Month, MG 

Average Daily 
Flow, gpd 

Daily Maximum 
Flow, gpd 

Influent Wastewater to 
Screening Building* 11.265 363,383 474,140 

Influent Wastewater to 
SBRs* 11.866 382,778 472,064 

Internal Recycle** 0.666 21,496 106,257 

Treated Effluent to Disc 
Filters 11.600 374,214 490,112 

Final Effluent Discharge 

 
7.525 243,000 347,000 

Applebrook Golf Course 1.699 54,802 139,472 

 

 

Minor Preventative Maintenance 

Flushed chemical feed lines to the SBRs. 

Cleaned final effluent weir trough daily 

Skimmed surface of disc filters daily 

Drained and cleaned disc filters bi-weekly 

Cleaned buildings and laboratory. 



MA 7-10-23 draft 1  

DRAFT 1 
EAST GOSHEN TOWNSHIP MUNICIPAL AUTHORITY 2 

MEETING MINUTES 3 
     July 10, 2023  4 

 5 
The East Goshen Township Municipal Authority held their regular meeting on Monday,   6 
July 10, 2023 at 7:00 pm. at the Township Building. Members in attendance are indicated in BOLD:  7 
Kevin Cummings, Chairman  8 
Dana Pizarro, Vice Chairman  9 
Jack Yahraes 10 
Carmen Battavio 11 
Walter Wujcik 12 
 13 
 Also in attendance were: Mark Miller (Director of Public Works), Mike Ellis (Pennoni 14 
representative), Patrick McKenna (Attorney), Dave Ware (Finance Director), and Michael Lynch 15 
(Township Supervisor).  16 
 17 
  18 
COMMON ACRONYMS: 19 
ATS – Automatic Transfer Switch 20 
BFES – Big Fish Environmental Services  MA- Municipal Authority 21 
BOS – Board of Supervisors   NPDES – National Pollutant Discharge Elimination System 22 
CB – Conservancy Board    PC – Planning Commission 23 
DEP – Department of Environmental Protection PM – Prevention Maintenance  24 
EPA – Environmental protection Agency  PR – Park & Recreation Board 25 
HC – Historical Commission   RCSTP – Ridley Creek Sewer Treatment Plant  26 
I&I – Inflow & Infiltration    SBR – Sequencing Batch Reactor 27 
LCSTP – Lockwood Chase Sewer Treatment Plant SSO – Sanitary System Overflow 28 
PWD – Public Works Department      WAS – Waste Activated Sludge 29 
 30 
Call to Order & Pledge of Allegiance   31 
Kevin called the meeting to order at 7:00 pm and led those present in the Pledge of Allegiance.  32 
He asked for a moment of silence for our First Responders and Military.  33 
He asked if anyone would be recording the meeting.  There was no response. 34 
 35 
 36 
Chairman’s Report 37 
None 38 
 39 
      40 
SEWER REPORTS 41 
1.  Director of Public Works, Mark Miller’s report for July 10, 2023 42 
 43 
Monthly Flows – The average daily flow to West Goshen was 750,623 gallons per day.  44 
 45 
Meters:   The meters were read on a daily basis.  No problems to report. 46 
 47 
 48 
 49 



MA 7-10-23 draft 2  

C.C. Collection:    1 
Pumping stations were visited daily.  We had a problem at the Barkway pump station which was 2 
storm related.  We had to pull the muffin monster because it kept tripping the breaker.  Lenni was 3 
called out to pull the fuses until PECO came out to complete their work.  4 
 5 
We had a manhole carryover in the Marydell Park off Barker Drive.  We found roots in the line, 6 
which we removed.  Once the line was cleared, we televised the line and found INI due to the pipe 7 
being broken.  We immediately started to excavate the line to make the proper repair.  Once we 8 
located the pipe, we found that the line had reverse pitch and we excavated 26 feet of the sewer line.  9 
We also had to core drill the manhole to get the proper slope.  10 
 11 
C.C. Interceptor:  Nothing to report.  12 
  13 
R.C. Collection:  The pump stations were visited on a daily basis with no problems to report.   14 
   15 
Ridley Creek Plant:   16 
We had to pull the utility water pump as it had failed.  We installed the spare pump that was on the 17 
shelf. 18 
The caustic soda project is complete.  We are still waiting on the emergency wash down shower that 19 
was ordered form USA Bluebook. 20 
The Moyno sludge pump is not able to grind the sludge from the tank into smaller particles, which 21 
causes the centrifuge to jam up.  Watermark Environmental was contacted to see if they could supply 22 
a grinder (Muffin Monster) that would work.  The cost for the grinder is $16,542.00 from Watermark 23 
Environmental.  The current Moyno pump model is no longer available and the compatible 24 
replacement model is $12,809.50.  I will need a motion from the Authority to purchase these items.  25 
This will be paid for out of the capital reserve. 26 
 27 
Alarms:  181 were received. 28 
 29 
PA 1 Calls:  161 for the month 30 
 31 
Monthly Rainfall:  6.90 inches of rain for the month of June. 32 
 33 
Lateral Repairs or Caps: 4 34 
 35 
 36 
2.   Pennoni Engineer’s Report dated July 7, 2023  37 
 38 
Ridley Creek Sewage Treatment Plant (RCSTP) 39 

• Caustic Soda Conversion – Jim Wood from Data Design Services previously inspected the 40 
tank and piping installations on June 7 as the PADEP certified installer to complete the 41 
PADEP Storage Tank Permit/Registration Application. The Township provided the required 42 
photographic proof of NFPA hazard diamond labels on the tank to Data Design Services on 43 
July 5. Data Design Services is now ready to submit the PADEP Storage Tank 44 
Permit/Registration Application. We will continue to provide assistance as needed during any 45 



MA 7-10-23 draft 3  

of the Township’s remaining construction of the system, including tapping the SBR influent 1 